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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

= ale 9 i
CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimero Page / Pagina: s e
S cmccwmﬂm ._ \ m (52) 229 989 1120 fax
pate/Dia: 10/02/2006
Cusiomer / Cliente: PLESA ANAHUAC Y CIAS Customer’s Order / Cliente Orden - item N* Customer’s Reference / Referencia del cliente Manulacturer's Works Order N° / Confimacion de Venla
801062/01
Manutacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specilication / Normis 0 espegificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAIL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM AS53 B/¥X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones. Length / Lengitud. Quantity / Cantidad 208 Pcs/pz Mominal Weight / Peso Nominal
88.90 X 5.50 MM 6.00 / 6.50 MTS 11.31 EG/M
3 1/2 X 0.216 INCH 19.70 / 21.30 FT 7.58 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test NSt U.T.S. Y8
Condicidn de la probeta Dimensicnes de la probeta temp Unit { Unidad Unit / Unidad ! Elongation
HeatN® | Sample N°f Ls Type Size Temp. KG/MM2 KG/MM2 uTsS Alargamiento
Colada N" | Muestra N* Tipo Ori Tamaro de
mm ensayo Required/Requerido Required / Requerido Required % in 2 inches
[TMiin, Thin: Min %5
[ ThMax: Thax:
LMin LMir: Max. Obt.
C | Max: LMax: %
40162 |502681||C/B Rec | L 18.80 x 5.30 TA 35.43 48.12 0.74 33.50
40287 |502663|C/B Rec | L 18.89 = 5.40 TA 34.61 48.36 0.72 35.30
40287 |502664|Cc/B Rec| L 18.83 x 5.70 TA 33.32 47 .45 0 - 70 33.50
41337 |510226|C/B Rec | L 19.26 x 5.21 TA 34.04 47 .33 0.72 35.50
41337 |510227|C/B Rec | L 19.66 = 5,39 TA S8.17 47.686 0.70 35.90
41338 |510433|c/B Rec | L 18.42 x 5.35 TA 34.48 48.03 0.72 34.20
41338 |5111639|C/B Rec | L 18.16 x 5.07 Th 34.94 48.78 0.72 30.10
Ls: Location of the sample / Localizacion de la muestra CfB: Body / Cuerpo R/U: Upset | Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Qri: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Hoom Temperature / Temperatura Ambiente EUL: Extension Under Load Method UTS: Ulimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia LMin: L ini / Minimo L LMax: L { Méximo L
| TMin: Transverse Minimum / Minimo Transversal TMax: Ti i I Maximo Transversal Min: Minii / Minimo
This *= to certity that the droducts described here in were manufactured, sampled, tested, and/os inspecred in wilh the ication ref and meets the in all respects. This certiicate i issued by A competerizad system and f is vald wih elecironic signature. () the ariginal gestiticale the ade-mark green colored
b stamped. I case the ow: e origine! CARNCAIE WBLI relcase @ copy of it, he must attest tie conlonmity (o the orlginal one, 1aking upin himselt the responsibility lor atry unlawul or not allowed use. ANy aneration andior talsification will be subjected to the las:
Thus cerlficate s not & declaration of ongin nor may i be used as a declaration of orngin.
Este documento cerlfica que 103 productos desemos aul fueron man ados, probiados yio inspeccionades e acuerda con @ especilcacion ce referancia y satistace los comespandianies reque cenificado se emie e i slsiema eompitarizado y o8 vakdo con fima slectrdnica - En el ceriticado ofiginal el logalipo
Terars (verde) estd imprese o i casa de Gue o possedor dal cerificado entreque una 161000pia del misma, deberd garantizar 1a conlarmidad con el odginal, y 56 hace responsable por cuak %l 0 indebido. Cudkqul rAoN wia 15lsiticacion sers suje =y
Esta cerllicada no es, n| puede ser uidg, COmo na deciaracion de arigen GIGA 777 04 1)
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Tenaris

Tubos de Acero de México, S.A,
Km 433.7 Carr. México-Veracruz
Via Xalapa

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page/ Pagina: (52) 229989 100 el
‘ 06003579 2 \ 6 (52) 229 989 1120 fax
Date/Dia: 10/02/2006

Customer/Cliente: PLESA ANAHUAC Y CIAS Customer’s Order { Cliente Orden - ltem N° Gustomer’s Reference / Referencia del cliente Manufagturer's Works Order N° { Confirmagién de Venta
801062/01

Manufaciure Process / Proceso de fabricacion Product Type / Tipo de producio. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.

API 5L/ASTM Al06/ASME SA106/ASTM AS53

B/X42 PSL1

Steel Grade / Grado de acero.

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
88.90 X 5.50 MM
3 1/2 X 0.216 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Cuantity | Cantidad

208 Pcs/pz

Norminal Weight / Pese Nominal
11.31 RG/M
7.58 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

|

Min: Minimum / Minimo

Max: Maximum / Maximo

Superficial Hardness / Dureza superficial.
Extemal/ Externa
Heat N* Sample Unit Unidad: BHN
Colada N* | Muestra N* Ls JReg. Min: Feq. Max
Result /Resultado

40162 502681 |C/B 139
40287 |502663 |C/B 133
40287 |502664 |C/B 132
41337 |510226 |C/B 130
41337 |510227 |C/B 127
41338 [|510433 [C/B 126
Ls: Location of the sample / Localizacion de la muestra C/B: Body / Cuerpo RIU: Upset [ Recalgue Req: Required | Requerido

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

T B A T —
| conce | wuesio N [ Froavo de Apistamens |
40162 |502681 |GOOD/BUENO
40287 |502663 |GOOD/BUENO
40287 |502664 |GOOD/BUENO
41337 (510226 JGOOD/BUENO

Tenaris' is starmped. In case the owner of

This cedilicate is not a decl n of arigin nor may it e used as a declarafion ol origin

Esle documento certffica que jos productos desedos aqul lueron L prebados yio e ol ta de rel a y satigtace kog comaspondient os ro

Tenars {verde) estd impesn « hoia BN caso de que o poseedorn del Ceniticadoe entregue una Intocopia del misma, debers garanhizan b conlormidad oo riginal, y s& hace respansable por cu

Este corificado no s, ni puede Ser usada, como una deciracon de orgen

This &5 10 certily that the prodicts cescribed here in wete manufactured, sampled; ested, andior inspected in accofdarke with the specilication referenced and meets the requirements in afl respects. This cerificst
arignal certiicate would release a copy of i, he must attest ds contormily to the odginal one, taking upon himsolt the respansibility for any untawful or nat allowed us

ienios

Este certilicado se emile mediane un si5iema comp

izado y e

ized System and f is valid with electronic sicnatuse. On tha ariginal cediticats he Irade-mark green colared
Any alteration andlar talsilication will be subjected 10 the law

abdo con firma electrénica.  En el certficado onginal & logotino

legal o indebido. Cualquier alleracidn ylo felsificackon seed sujets a la ey

DHOA 777 04 0f
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Niumero

06003579

Page / Pagina:

3/6

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

pateDia: 10/02/2006
Customer/ Cliente: PLESA ANAHUAC Y CIAS Custemer’s Order / Cliente Orden - ltem N° Customer's Reference / Referencia del cliente Manutacturer's Works Order N* / Conlirmacion de Venla
801062/01
Manufaciure Process [ Proceso de fabricacion. Product Type / Tipo de producto. Surace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Nommas o especificaciones.
API SL/ASTM Al06/ASME SA106/ASTM AS53

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos.

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones
88.90 X 5.50 MM
3 1/2 X 0.216 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quanlity / Cantidad, 208 Pcs/p=z

Nominal Weight / Peso dNominal
11.31 KG/M
7.58 LB/FT

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Thes cerificate i not a declaration af ongin nor may il be uSed as a declaration ol ongin.
Esta documento cenifica gue los sroducios descrilos agul fueron

Este certificado 0D 65, 0l puede ser usado. COMO Wna declaracion de origen.

probados o

Heat N* Sample N° Flattening Test
Colaga N" | Muestra N* Ensayo de Aplastamiento

41337 (510227 |GOOD/BUENO

41338 |510433 |GOOD/BUENO

41338 |511168 [|GOCD/BUENO

CHEMICAL COMPOSITION / COMPOSICTON QUIMICA.
Composition. % / Composicion %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb N
X100 X 1000 X 10000

Heat JH Max

Colada Min

Sample N° |P Max

Muestra N* Min

40162 H 13 111 24 - 3 oL 14 40 2 62 23 s 3 1 2 11 1 29
502681 P 13 110 24 3 2 11 15 32 2 53 24 5 1 1 2 11 i 30
502681 = 13 110 24 3 2 3 b = 32 1 59 24 5 2 1 2 1z 1 28

40287 H 12 105 26 3 2 i 12 35 il a7 28 4 2 1 2 10 1 33
502663 2 a3 106 25 3 2 1 12 31 1 52 29 4 1 1 2 10 1 35
502664 P 12 10s 25 3 2 1 12 31 1 45 28 d X 1 3 12 1 35

41337 H 12 111 23 4 2 1.2 8 32 3 38 24 3 2 1 3 14 1 43
510226 P 12 106 23 4 2 a 8 34 1 29 25 2 1 1 i+ 11 i 44
This i 1 certity that Ihé products described here in were manufactured, samplod, 1831ed, and/or inspected in with the: and meets the in all respecis. This cortilicate is issued by a computerized System and it 1 valid with electionic signature O The original cenilicate the rade-mark green colored

Tenari is stamped. In case the owner af the ariginal certificate would release a copy of it, he must attest iis conformity 10 the original ene, taking upan himsel (he responsdiity for any unlawlul of not allowed use. Ay allerztion andior ralsilication will ba subjected 1o e aw

de acuendo con ia especiticacion de relerencia y sstistace los corespondientes requenmientos.  Este cerilicado se emite mediante un ssiema computarizado v es vilido con firma alectrdnica.  En gl ceriticado aniginal el logatipo
Tenarls (verde) estd impreso en la hoja En easa de quis el posesdor ded certificaca entregue una Ilecopia del mismo, deberd garentizar la conformidad con el ongmal, y 56 hace. responsable por cualquier uso legal o indebida. Cualguier alteracien ylo falsilicatdn Ser8 sujats a 1 ley.

DICA 77704 0]
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- Tubos de Acero de México, S.A.
o:m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: Mwmumwww,mwwn_ﬂm Ner-Mcakn
, 06003579 4/6 (52) 229 989 1120 fax

DateDia: 10/02/2006

Customer/ Clienie: PLESA ANAHUAC Y CIAS Customer’s Order / Cliente Orden - ftem N” Customer's Reference / Reterencia del cliente Manutacturer's Works Ordes N* / Confirmacion de Venta
801062/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAIL BEVEL

API S5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 208 Pcs/pz Nominal Weight / Peso Nominal

88.90 X 5.50 MM 6.00 / 6.50 MTS 11.31 KG/M

3 1/2 X 0.216 INCH 19.70 / 21.30 ET 7.58 LB/FT

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Col ion, % [ Composicion
C Mn Si Cr Mo S = Ni v Cu Al Sn As Nb Ti Ca B _ N

X100 X 1000 X 10000
Heal —_._ Max]
Colada Min
Sample N° [P Max
Muestra N° Min
510227 P 12 106 23 4 a 1 B8 34 1 29 25 2 3 1 5 11 1 44
41338 H 330 | | 23 4 2 | 18] 8 JaEo | a | sz |im] o 2 £ 2 s | 1| a5
510433 P 13 | 110 | 22 4 z 13| 8 |27 | 2 | a2 | 31| & 1 1 b I = | e, S R
510433 P 13 110 22 4 2 1.2 9 27 1 41 31 3 1 1 3 17 1 43
511169 P 13 106 21 4 2 X 9 25 1 37 29 2 L 1 3 14 1 50
u._._R.Pm P 13 106 21 4 2 1.5 9 25 1 39 29 3 1 1 3 14 1 50
P: Product / Producto

H: Heat [ Colada

FABRICADO POR SIDERCA
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UMA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

SUPPLEMENTARY INFORMATION / TNFORMACTON SUPLEMENTARTIA

MATERIAL LIBRE DE OOZ.H.EHZ.EHDH DE MERCURIO.
FABRICACION DE TUBO: LAMINADO EN CALTENTE Y SIN COSTURA.

Thiis i to certify that the products described here in were manufactured, sampled, tested, andior inspected in wath the ed and meets the. in all respects. This cerificats is issued by a com ized system and il = vakd with electronic signature. On the onginal conitcate the Irade-mark green calored

Tenaris'is stamped. In case the owner of the original cenicate would release = copy of if, he must attest its conformidy 10 the original one. taking upon Nimsel 1he responsibility for any unlawfil or nat allowed use. Ay afleration andior falsification will be subjected ta the law.

Thig cenificate is not & decla

jon of origin nar may it b used as 4 deckaration of argin,

Este documeanto cerifica que ks prod deseriios acul (ueron manutaciurados, probados 1o inspeccionsdos de acuendo con k& especilicacion de referencia y satistace los comespondentes requermientos.  Este cerificado se o
Teraris (verde) estd impreso en ka hojs caso de que el poseedor del centfficaco enlregue un: ralteracion y/o lalsilicacion Serd suielz a la ey

Este cerificada no es, ni puede ser usado, como una dectareciin de origen _ DICA 777 04 0

i nle ui SiElema compularzado v es vikido con tima elecirdrica.  En e cenificaco orgnal el logotipo

crocopia del mismo, deberd garsntizar la conformidad con ef ofiginal, y 56 hace responsable por cualauier use itegal o indetido. Gu
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= Tubos de Acero de México, S.A.
m:m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: oy s e M

(52) 229 989 1100 tel

06003579 546 (52) 229 989 1120 fax
pate/Dia:  10/02/2006

Customer/ Cliente:  PLESA ANAHUAC Y CIAS Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
801062/01

Manufaciure Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface f Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALTENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especilicaciones. Steel Grade / Grado de acero. Ends / Exremos. NORMAL: BEVEL

API 5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1l BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad 208 Pcs/p=z Nominal Weight / Peso Nominal

88.90 X 5.50 MM 6.00 / 6.50 MTS 11.31 KG/M

3 1/2 X 0.216 INCH 19.70 / 21.30 FT 7.58 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACTON SUPLEMENTARTA

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADCO POR SOLDADURA.

LA DUREZA CUMPLE CONM LA NORMA NACE MR 01-75 ULTIMA EDICION.
EDICION DE LA NORMA : ASME Sh 106/01.

EDICION DE LA MNORMA : ASME SA 53/01.

EDICION DE LA NORMA : NACE MR-01-75 ULTIMA EDICION

EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM A53/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTCO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO(C.N.D.) : SATISFACTORIO.

METODO DE INSPECCION: E.M.I. LONG. {EXT.) NOTCH 5% FULL LENGTH.

PRESION DE PRUEBA HIDRAULICA: 3000 PSI, 5 SEG
TAMSA REF: 591526

This i 16 certity that the products descrbed here in were manufactured. sampled, tesied, andior inspecied in sccardance with the specification referenced and meets the requirements in all respects. This cenificate 15 issued by 2 computenzed system and & is valid with electronic signature. On the onginal certificate the trade-mark green colored
Tenarks is slamped. In case ihe owner of the origingl certificala would reIEase & copy of 1, he must anest iis conforimily 1o the original one; taking upon himsell the responsibility for any unlawlul 6 not abowed use. Any alteralion and/or alsiticalion will be subjected 1o the law.

This cerilicate 5 not @ declaration of ongn nar may 1t be used a5 & deciarmion of angin, i

Este documento centfica que os productos deseritos agui fusren maniiaciuraios, prbados va inspeccionadoes de acuerda con |a espsailicacidn de referencia y satistace los comespondiantis requerimienios.  Este certificada se emite medianta un sistema computarizada y es vikdo con {irma electrnica,  En el cerificado original o logotipo
Tenaris (verde) esta Imipreso en la haja. En caso de que el posesdar dél cenificado entregue una folocopia del mismo, deberd garantizar la conformidad con ef onginal, y se hace responsable por cuaiquser uso ilegal aindebido, Cualquier afteracion yia 1alsificacion sera sujeta a la ey
Este cediticado no es, ni puede ser usado. coma una declaracion de ofigen

DIGA 77704 0]
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Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (52) 229 989 1100 tel
' 06003579 6/6 (52) 229 989 1120 fax

Date/Dia: _10/02/2006

Customer/ Cliente:  PLESA ANAHUAC Y CIAS Customer's Order { Cliente Orden - ilem N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° [ Confirmacién de Venta
801062/01

Manufacture Process / Proceso de fabricacion. Product Type { Tipe de producte. | Surface [ Superiicie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Nemmas o especificaciones.
API 5L/ASTM A106/ASME SA106/ASTM AS3

Sleel Grade [ Grado de acero.

B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
88.90 X 5.50 MM
3 1/2 X 0.216 INCH

Length / Longitud

6.00 / 6.50 MTS
19.70 / 21.30 FT

Quaniity / Cantidad. 208 Pcs/pz

Mominal Weight / Peso Nominal
11.31 FKG/M
7.58 LB/FT

Quality System Certified
N 110950

TAMSA QUALITY DEPARTMENT STIGNATURE

FATION DEFY
RESPONSABLE DEL U CACTION DE M AL

HONO! ALVAFGZ AVILA =

This cendicate is not  declaration of origin nos may it

used as a declaration of origin,

Esle certiticads no &5, ni puede ser usada, como una declaraciin de ofigen.

Este documanto cerifica que los productos desemos aqui fueran probados
Tenarls (vordo) est impreso en la hoja. En casa de que o possedor del el caga entregue una 1otocopia del misme, deben garantizar la conformidad con el ofiginal, y & hace respansable por cuakuer uso degal o indebido. Cualquier aeracian vl falsificacsn serd sujeta a la fey

This is to castily that the products descrilred hérg in were ManUactutes, sampled, 1ested, and/or inspacted in aceordance wilh ihe specification referenced and meets the requirements in all respects. This conllicate i issued by a computerized systam antd i is valid wilh electronic signature. On the original cerificate the trace-mark green colored
Teraris'is stamped, I case the owner of he orginal cenfiicate would release & copy of it, e must 2ltes! is corformity ko the original one; taking upon himseH Ihe responsibility for any urlawlul or ot allowed use: Any alteration and/ot falsdication will be subjectad to tha law.

e acuerdo con (@ espociicacion de referencia v satisiace los correspondientes requermientos. Este conilicata se emite mediants un sisiema computarizado y es vilido con fima electrdnica,  En el cerificado oniginal el logetipo:

_ DICA 777 040}




